=
=

=R

R

SAR WM 7B




Specification / BA{iSRIA

BEFORE YOU START

Before building and operating your 3RACING SAKURA X, you must read through all of the operating instructions and instruction manual
and fully understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the
instructions before beginning assembly. Make sure you review this entire manual. We cannot accept your SAKURA Xl kit for return or
exchange after it has been partially or fully assembled.

$HIHIT TAHREIIC

3RACING SAKURA XIDMETI TEIRIET BT A TIRIEIETRENRSBASERHFHEV. TR BRELTEY  BELRWI A—JEBIITBESIC,
SV 1 EBRELATFEVN. 2 TDIETEFLL(ERAICGHTTEBREL TS . 2V AVOETTESBOS FTEV. BIREHBAEOSTATECE THAHT
EESEIDTEO. HEO—E. NI THHEITICEYELES BROZRP ERGEF—YITEEFHADT.STERITWNEY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems,
or guestions, please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at
http://www.3racing.com.hk to find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on
taking excellent care of our customers.

BEERANDYR—h

B ICRE T SR BIROEBEIE S BLTEYETH TOBRICCERHI H 5B S IE B RICIRACING T R—FF— LD X—)b
jp@3racing.com.hk (BAEBHISHCTHE T ETWEE, £ic. BHOD T TH 1 Fhttp://www.3racing.com.hkTIEEEHEBE®. £V F 7 v 7D
BEY. A 73— RUFOMOESROEBEE TRV T E . B BSERICRIFI B LILLTHRAW R 3L 5 TEARYN BV LE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons,
please keep the instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our
SAKURA Xl. Using any third party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold
harmless 3RACING for all claims resulting directly or indirectly from the purchase, ownership or use of the product.

TZeigis

RMOEH I T, T IRET SR1ICH BIREHAB Z 55 LB T REREICHSEV T EL, BRGAERSFHEIT2EHRICEVWT. WO TE
BRETESIDICEHELO T IV BEOMREERET A HIC. SAKURA XIEHD 7 v T L— ) —XZEELTEVE L. E=FED@Em
(BRACING7 w77 L—FSA LN DE &) EHEWCEVET L REDRIEE T CICEEYE T BEEIXEEIC, HWEREENICR A E RS
AT2E 2 TORERRAP BELCCEP. MBEOFRIRM G EZTRABTALICBEVET,

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EHEREIREREAE /v Ty TR/ Y Ty TRIAE | FTLOFEIE

English Version / &EEhR: http://o0s.3racing.hk
Japanese Version / H&EEMR: http://www.3racing-jp.com

Specifications / BEZXAANYY : Tool Include / BGmIcEHY—Ib:

Overall Length/2& 434mm (without Body & Foam Bumper/

R ETr— LN - HEHEEA)
Overall Width/ €15 186mm

Wheel Base/ 1 —ILb"—A 257mm

50 2000 SO
T, N : SILICON OIL 2000 SILICON QIL TURNBUCKLE TOOL - 3mm
fread (F/R)/kL»E (F/R) - F:163mm /R: 161mm SUIVEAN 2000 SVAVAAN BI85 2T~ b~ 3mm

Gear Ratio/F7 L7 2.0:1 (38T/19T)

Tool Required / B EBEY—Ib:

e PLIERS BODY REAMER SCISSORS WIRE CUTTER
= f— T o i — — — o J— i —
PHILLIPS WRENCH 751 e EEH A —Hui

PHILLIPS L->7F

HEX WRENCH ,’_ CA TL

HEX L->7F - CA GLUE THREAD LOCK
-2.0mm -3.0mm Fyoy it — oy b



Contents / B#2

1.

0 0 ~N o U A W N

10

11

12,
13.
14.
15.
16.
17.
18.
19.
20.
21.

Gear Differential /#7577 - - - - — - — — — — — — — — — — — — — — — — — — — — — — — 1-2

. Center Gear Adaptor / €2 —-¥774 74— 3
. Solid Axle / YUY F72RIV 4
. Suspension Mount / YA /F 5
. Bulkhead & Motor Mount / I\Ib2AYF & E—8—OF — — — — — — — — — — — — — — — — — 6-7
. Gear Differential To Main Chassis / XA /vy —NcF 7770 — — — — — — — — — — — — — 8-9
. Front Bulkhead Cover / 707 k- 1\ IANYFHIN~- — 10
. Rear Bulkhead Cover / V7 -\Wo2~NyFHAIN—- — 11
. Rear Suspension Arm / U7 - Y A7—L 12
. Rear Up Right , Swing Shaft & Upper Linkage / Y7 7Y 734 M AL T %¥ 7 & TYIN—=U0r—9 — — 13

. Front Suspension Arm / 7000 YA7P -0 — — — — — — — — — — — — — — — — — — — — — — — _ 14
Front Knuckle & Upper Linkage / ZA/FFy21V & yIN—-Y - — — — — — — — —  _ _ 15
Front & Rear Stabilizer / 700/ F8Y7 - A2 ESA(Yf~ 16 - 17
Steering System /| AFFIV/G9ARFL — — — — — — 18-19
Upper Deck / 7vIN\—TvF 20
OilShock /AW %% — - - - - - - — — — — — — — — — — — — — — — — — — — — — — 20 - 22
Bumper & Body Post / I\I\— & R74(—KAF - 23
RC Unit Installation / RCA=vFOBYSHF - — — — — — — — — — — — — — 24 - 25
Rim Assemble /U@ - - - - — — — — — — — _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ __ 26
Parts Include / BmlcE&HAH/IN—"Y 27 - 34

Optional Parts & Spare Parts / 7 aFIviN—") & ANTIN—") 35-37



1. Gear Differential / ¥777

5|E:CD¥PLL

A A

(Use littie oil) M5x154x0.3
(LA A T FEL] Spacer

AR—H—

Differential Outer Joint
FITIG—=iiaA b

M2 x 10
Fin

Gear Differential Housing (1)
S e = A )

38T Pulley (1)
38T 7—LU— (1]

3 Gear Differential Housing

XFF NG

38T Pulley :
R O-Ring
38T =1 oyws

18T Bevel Gear 0.8 pitch
18T~<~L¥ 708w+

Differential Outer Joint (2)
7TIT0E—Ta4k (2) s

M5x154x03  [eitecl
Spﬂcer

AR —H— \

Differential Outer Joint
FIPIR—TI3A Ut
M5 x 15.4 x 0.3 Spacer (6)

M5 X 15.4 x 0.3 Z_—H— (4)

18T Bevel Gear 0.8 pitch (2)
18TR~NILF70.8EwF (2)

M2 x 10 Pin (2 18T Bevel Gear 0.8 pitch
2410 [,_;:},[[2}] 18TRAILAET0.8E Y F 1y

O M4 x 1.5 O-Ring (2)
M4 x1.50U7 (2)



1. Gear Differential / ¥777

N 10T Bevel Gear 0.8 pitch
10TR~<LF 708w F

- M3.5x9.5x0.2
10T Bevel Gear 0.8 pitch (4) Spacer

i . S M3.5x 9.5x0.2
10TANILF70.8Ey F (4) R ety
Pin v A==
L
-
| > &
M3.5 x 9.5 x 0.2 Spacer (4) //././
M3.5 x 9.5 x 0.2 AX—1— (4) b 10T Bevel Gear 0.8 pitch
2 ¢ 10TAALETO.8Ey F
" A \
M3.5 x 23.3 Pin (2) M3.5x9.5x0.2
M3.5x 23.3 £ (2) SHoce

| —

M2.6 x 10 Flat Screw (4)
M2.6x 10 75V EA7) 21— (4)

M2.6x 10

Flat Screw
FovpkAo ) 1—

2000 SILICON OIL
2000 U3z 1l

Rubber Pad (1)

AR Fill oil to the differential up to the top of the DIff pins.

Y DO NOT fill the diff to the top of the housing.
o T7FAIEANSDR T 7E/ Dy TETHANINEANTTFIL.
CEE: NV IOy TETHAIVEANTBVWTFELW,

2000 SILICON OIL oY
2000 oAb ,'

Rubber Pad

AT AT \..

assemble view

HEI7]



2. Center Gear Adaptor / €23 — X774 72—

Center Pulley - 197 Center Pulley - 19T
5= —1)—- 19T J—— === -19T
”
7 & Y
Ly

— -
HE &

Center Pulley - 19T (2)
qop = |

Gear Adaptor - Right
77T a— -6 Center Gear - Left
¥rrATa— - &l

Gear Adaptor - Left (1)
¥?""#“7‘°’5~‘— -E4A (1)

OF

Gear Adaptor - Right (1)
7 7ET2— - A {1}

o M2x5 L
Flat Screw

Center Gear - Left
¥FT7ISa— -2

Gear Adaptor - Right
FrrETI—-Ai

48 Pitch Spur Gear 85T
ABEwF 2 —FFB5T

M5 x 8 x 2.5mm Bearing (2) 77vbATYa—
e ;ﬁﬁg 2.5mm
RPE

= M5 X 8 x 2.5mm
Bearing
M5 x 18mm Post (1) bk
M5 x 18mm KR (1)

- M2 x 5 Flat Screw (4) S
M2x 572y bRA7)1— (4) KR

assemble view

#E17[]

Spur Gear 48 Pitch - 85T (1)
AIN—FT7-48EwF - 85T(1)




3. Solid Axle / YUy F72RIV

. M3 x 6 Button Screw (3)
Front Solid Axle (1) G:I ey .
70> kYU R7HAI (1) el
M2 x 10 Pin (2)
= OM2x10E(2)
Solid Axle Outer Tube (2) -
v VBT e F A | PO b Ll o g7 B 1. e é

A M10 x 15 x 4mm Bearing (2) ;
\ ) MIOX15x4mm 7YY (2)

— @ Solid Axle Outer Joint (2) e é
J— 38T Pulley (1)

Al =T e o e e e L PR
=L =l =i 1)

M10 x 15 x 4mm

Bearing
T2

Solid Axle Outer Joint
VYV FF22 N Faa—aa1 sk

Front Solid Axle
O WYy FFI 2

wr

~ R
i.lht g
.!""‘fr ..'-' "l. S
K - 3 : o ; ;

" 38T Pulley

M3 x 6 38T 7—1—
Button Screw
o AL ) 1= gﬁx1ﬂ

>

Solid Axle Quter Tube
VU EFS2A - Fog—Fa1—7

assemble view

AHI7[X]



4. Suspension Mount / X/ k

MéxL3x0.2
Shim
L

CA GLUE [not included) ————— P
CATIL— (MBITRSHEEA) -

Mé x L3 x 0.2

Graphite Chassis
TS5T744 b 29—

,_,m;,y?*g;;ﬁ /
//

e ﬁ?’%’;}f/ﬁﬁ ,

ey
s xL3x025m 4 . fﬁ;;%f///%%//é /

Suspension Mount RF+0 (0 Degree)

M3 x 8 Flat Screw (2) H 2= FRF+O (OFE)

M3 X8 75y hZ&Ua— (2) ¢

Suspension Mount RF+0 (0 Degree) (1)
#2<9> FRF+0 (0F) (1)

M3x8
Flat Screw
ok AT)a1—

assemble view

fHIIX



5. Bulkhead & Motor Mount / 1\ILOAYF & E—2—J/F
. Front Bulkhead
NI Tk 1L AY E

Front Bulkhead - Left
Okl sy -

Front Bulkhead - Left (1)
a2 kNI R - &2l (1)

Front Bulkhead - Right (1)
ZOx k- NibaNy R -ABEl (1)
assemble view

M3 x 8 Flat Screw (4) e AL

Rear Bulkhead
IV AV s Lo

Flat Screw

M3 x8 75y hR&a— (4) el

Rear Bulkhead - Left

M3 x &6 x 2.5mm DT 1oy F - 24l
Bearing
AT T
Rear Bulkhead - Left [” M3 x 14 /\ Rear Belt Tension Nut
[]57 ap [ X YA kT orirgqrtv b
'J / "'{'J I"’?h‘ 4 h Eﬁu [” Rear Belf Tension Screw
7AW T g s A 21—

A ey

M3 x 14 Rear Belt Tension Screw (1) M3 x 0.2
M3 x 14 UPARILRFravRa)a— (1) Stainless Steel Shim Spacer
O AF LA RF— b LAA—H—

M3 x 0.2 Stainless Steel Shim Spacer (1)
M3 x 0.2 AF LR -AF =L LAA—H— (1)

._ M3 x 6 X 2.5mm Bearing (2)
A~ M3 x 6 x 2.5mm X745 (2)

o. 3mm Nut (1)

3mm Fw i (1)

O Rear Belt Tension Nut (1)
LBl csme s o i |

3mim

MNut
+w b

assemble view
7 [X

-6 -



5. Bulkhead & Motor Mount / I\ ILIAYEF & E=Z2—J /B

Rear Bulkhead - Right
UF gy - Gfl

£ 3

Rear Bulkhead - Right (1)
Y718 K - A8l (1)

Rear Bulkhead

U712~y F

Rear Bulkhead - Left
U7 -1k 2~y F - R

S5z

Jlin”

Motor Mount (1 ]' ,!
=t e (S]]

{

assemble view
FHIT[

Motor Mount
M3 x 8 R Ty D N
Flat Screw
=" 1Jq—
Motor Mount Root 77vbA7a
S e el

Motor Mount
E—a—<Ik

Center Pulley Mount (1)
o2 —T—1—-o k(1)

[

Motor Mount Rooft (1)
== b 1=k (1]

M3 x8

Button Screw
REVATVa—  poaoi oy Mount

e

Front Belt - 516
ZO0x -~k - 516

Rear Belt - 177
Y7kt - 177

/

b

M3 xé /
Flat Screw

7Y ERZ) 21—

M3 x 8
Button Screw
M3 x 8 Button Screw (2) S Py IR

M3 x 8 RRVAT)1— (2)
M3 x 8 Flat Screw (6)
atete sz e S la ]
M3 x 6 Flat Screw (4)
M3 x 6 75 vhR7a1— (4)
Front Belt - 516 (1)

ZOV k-~ -516 (1)
Rear Belt- 177 (1)

U7 -~Ibk-177 (1)

HiH

M5 x 7 x 0.2 Spacer (2) st L assemble view
MS X 7 x 0.2 AN—H— (2) 75y kRIU2— 07X

i .



6. Gear Differential To Main Chassis / X4 /v —cF 77 7 OBVF LT

Bearing Holder - B
AT T RILSA— - B

MIO X 15 x 4mm

Bearing
' ATV

Bearing Holder - A(1)
N7V T RIVE—- A1)

Gear Differential
¥rr7

Bearing Holder - A
ATV TRIVE— = A

Bearing Holder - B(1)
X7V T RIVE—-B(1)

=

MI10 x 15 x 4mm Bearing (2)
MI10 x 15 x 4mm X724 (2)

M1.6 x 5 Socket Screw (2) |
wol M1.6X5 Vv hRo)1— (2)

Note : Please follow the assemble

procedure for another side. =
TR ORI ILIRIERFICTSEBRBTEL,

Socket Screw
i Virw kA2 1—
Default setting

BIERE

25

&
‘ v
Front - Rear
i m 2 i 7 :
Note Position assemble view
iEFE FHIL ]



6. Solid Axle To Main Chassis / XA /v =—Nc/)y F72R VO3

’é w%ﬁ
n;m%‘@' .\l“_éﬂ

EL
o

Bearing Holder - A(1)
TV TRIVE—- A1)

Bearing Holder - B(1)
X7V TRIVE—-B(1)

M1.6 x 5 Socket Screw (2) -.
== M1.6x5V4rvrRZY2— (2)

Front
Ok

Solid Axle
VUwFroAi

Bearing Holder - B
AT TR — - B

Bearing Holder - A -
ATV T RIS — - A \

Note : Please follow the assemble ----M'” 7/
B

procedure for another side 23
3R BIORDIATHIERFIC BB T &L,

ot

! M1.6 x5
Default setting Socket Screw

EE%E Virw b A7) 1—

Rear
7 .
" assemble view
Note Position 4AT7

(VA==
-9.



7. Front Bulkhead Cover / ZAaY k- \Ivo Ny FHI\—

4.8mm
Ball Stud
F=ILAZ v
M3 x 10
Button Screw
Front Shock Tower - il
JOYkYavsET— Tk nishE
i M3x 6 1.0
B T Spacer
2R~ \o Spacer
Front Shock Tower (1) Upper Linkags Spacer I
- - TR O Y, ) L L T
Javhk-yavgaT—(1) 7T "‘\ﬂ\,

<)
Bulkhead Cover - Right ',
F 1

_
1L~y Fhii— - Gl
\/ | (o J-\
Upper Linkage Spacer (2) ' Upper Linkage Spacer
PRV p P e Shr A )
M8x2
5.8mm

Shock Tower Shim
Ball Stud uIEIT—is L
F=ILA2vF

Bulkhead Cover - Left
e~y Fa— - 0

Flat Screw
yEDIS TR
Bulkhead Cover - Left (1)
NI~y RAR—-ER/ (1)
M3 x8
Button Screw
KA1~

M3 x 8

Button Screw
MR AT ) 31—

Bulkhead Cover - Right (1)
NV~ FAIN— - B4 (1)

o l M8 x 2 Shock Tower Shim (2)
M8 x 2 /3w 72— (2)
OI M3 x 6 x 1.0 Spacer (2)

M3 X 6 x 1.0 AXN—H—(2)

4.8mm Ball Stud (2)
4.8mm R—ILA&2 v (2)

5.8mm Ball Stud (2)
5.8mm R—)VAZ YK (2)

M3 x 8 Button Screw (8)
M3 x 8 RAA7')1— (8)

M3 x 10 Button Screw (2)
C—U M3 x 10 £5>2412— (2)

M3 x 10 Flat Screw (2)
W Sl L Sl o

assemble view

#E 17X

-10 -



8. Rear Bulkhead Cover / Y77 - IN\IbIANYRHIN\—

M3xéx1.0
Spacer

Rear Shock Tower (1)

)77+23av7327— (1} upperLinkage Spacer
FwINn—=r— X ——

Bulkhead Cover - Right

s
\./ F‘ Loy Eh— - il

Upper Linkage Spacer (2)
=L =R s — 0]

1+

Bulkhead Cover - Left (1)
NI~y FAHIN— - &=l (1)

Bulkhead Cover - Right (1)
NI~y EhiI— - B8 (1)

Ol
o]

Ol

M8 x 2 Shock Tower Shim (2)
M8 x 2 3w 27— (2)

M3 x 6 x 1.0 Spacer (2)
M3 X 6 X 1.0 AN—H—(2)

M3 x 6 x 2.0 Spacer (2)
M3 x 6 X 2.0 AN—1—(2)

4.8mm Ball Stud (2)
4.8mm R—jLZ&wE (2)

7: B
5.8mm Ball Stud (2) i b i
5.8mm R—jLR&Y K (2)

E oF
M3 x 8 Button Screw (8) Fi1
M3 x 8 RA/R41)1— (8) 7 A

M3 x 12 Button Screw (2)
M3 x 12 RAVA21)1— (2)

M3 x 10 Flat Screw (2)
M3 x 10 75wk RA71)a— (2)

—

A== N\ E

L

M3 x 10

Flat Screw
ZowkA2) 21—

4.8mm

Ball Stud
F—ILAZ

Spacer
A==

M3Ix8

Button Screw
PR AAI) 21—

-11 -

MAxax1.0

Rear Shock Tower
4 M3Ix12

UF-aysa7—

frEe Button Screw

- o Ll e

ME x 2

Shock Tower Shim
Lyl —ir I

MIxé&x20

Spocer
1&1—&—}

5.8mm v M8 x 2
ggﬂ_ll-igg I-‘” Shock Tower Shim
i y L a =i L,
M3xéx20
Spacer
Ari—t—

Bulkhead Cover - Left
b~y Fhi— - £

M3 x8

Button Screw
s 29 2—

assemble view

RV



9. Rear Suspension Arm / U7 - X7 —L

Pivot Ball
ity b=l
M3 x 46 M3x 12
’ Pin - Button Screw
r -y R AT)1—
M3 x6x1.0 /
Spacer
A —t—

M3 x 10

Set Screw
trwr A7) 1 —

/

M3xéx1.0

Spacer
AN —H—

4.8mm

Ball Stud
h—=IbAZ v F

Pivot Ball
5 8mm ERykR—ib

Ball Stud
F— LA awE

Rear Suspension Arm (2)

Y7 27— L (2 Rear Suspension Arm ‘;‘;"’; ;,;r[;w
/ / [ ] 7 A rF—L1 AT I1—
4.8mm Ball Stud (2)
4.8mm R—JVAZYEF (2)
5.8mm Ball Stud (2)
5.8mm R—ILAZYE (2) Note : Please follow the assemble
procedure for another side.
OI M3 x 6 x 1.0 Spacer (4) TR BOBIOBEITIKIBEREICTRBTEL, assemble view
M3 x 6x 1.0 AXR—H— (4) #H17E

~ Pivot Ball (4)
Ry hR—U (4)

%
M3 x 10 Set Screw (4) |
M3 x 10 2y b A1) 21— (4)

Suspension Mount RR+3 (3 Degree]
A7/ FRR+3 (3E)

M3 x 46 Pin (2)
M3 x 46 £ (2)

—)
M3 x 12 Button Screw (2) ¥ &
M3 x 12 R2VRX7)a— (2) Pz 7

‘:( M3 x 8 Flat Screw (2)
M3 x8 75V rAZ)a1— (2)

M3 x 8
Flat Screw

i
Suspension Mount RR+3 (3 Degree) (1) 73vEAZ)a—
H A7 FRR+3 (3E) (1)

-------
™ = -

........
---------

assemble view
fHIT

-12 -



10. Rear Up Right, Swing Shaft & Upper Linkage / Y7 TYFTSA M RAL /T % T M &TYIN=) D ir—

Universal Shaft - 44mm
A= 75—H 4T k- 44mm

4.8mm

Ball Stud
et TS o

M3Ixéx1.0

Spacer
AN—tf—

Universal Shaft Cushion
A==y IR ovir gy

4.8mm x 15mm Ball Cap (4) gﬂeﬂt ;rﬁlw
4.8mm x 15mm R—)bF+¥v 7 (4) v R A&7 Universal Shaft - 44mm
A= 7k - 44mm
M5 x 10 x 4 \
Bearing

M3 x 32 Turnbuckle (2) AP
PERC3Z =i 1L 7]

4.8mm Ball Stud (2)

4.8mm K—jLZZYE (2) Q .
o | M3 x 6 x 1.0 Spacer (2, | el assemble view
M3 x 6 x 1.0 RAR—H— (2) 4.8mm x 15mm #H17E
Ball C
Fqu—Jla#?ﬁw?’

l/_\ M5 x 10 x 4 Bearing (4]

\__// M5 x 10 x 4 X774 (4)

3 Universal Shaft Cushion (2) M;RE-E 5 *

ST e T e s R

Turmbuckle

T all— e
. S (i | |
* - :
M3 x 25 £ (2) Note : Please follow the assemble 17.5mm

i procedure for another side. assemble view
M3 x 10 Set Screw (2) CHE: RORIOHEIIIZIERFFIC TSR T EL, A RVAR

M3 x 10 £y b RZY2— (2)

M3 x 6 Set Screw (2)
WA e | el

o

Rear Upright (2) ¢33
Y7 -Pyv IS4 (2) '

Upper Linkage
Fyii=Vrir—3}

=

Rear Upright
V7 -FyFS1Ch

M3 xé

T~Set Screw
v kA7) 21—

U bl

Universal Shaft - 44mm (2) .\ H. ' g
2=~ T b - 44mm (2) N, S

DUniversmShﬂﬂCushimn 2) - _{/z :
-
il

A==V e T Iva (2)

. @ ‘.f

W ‘. | :
assemble view
$HT 3]

-13 -



11. Front Suspension Arm / 782 F- A7 —L

Suspension Mount FR+0 [0 Degree)
Y AT R0 (0F) .

Front Suspension Arm (2)
i E e o 27 G )
4.8mm Ball Stud (2)
4.8mm R—)LAZY K (2)
OI M3 x 6 x 1.0 Spacer (4)
M3 X 6 X 1.0 AX—1— (4)
- Pivot Ball (4)
ERybR—)b (4)

assemble view

AE T[]

M3 x8

e Flat Screw Pivot Ball
M3 x 10 Set Screw (2) 75vhAS)a— Edty bf—ib
M3X 10 v rAZ1)21— (2) M3 x 12

Button Screw
AR 29 )1 —

) I ,.'| 2mm

M3 x 46 Pin (2)
M3 x 46 £ (2)

1:1] M3x6x1.0
Spacer
M3 x 12 Button Screw (2) AN —tf—
M3 X 12 RRAZ) 21— (2)
M3 x 8 Flat Screw (4)
M3 x8 75vkAZ1)1— (4)

Pivot Ball f’& Front Suspension Arm

Cfy b R—Il *” M3x10  ZOrkHA7F—L
Set Screw
4.8mm s T
Bl Stug~ Z7 PR
A=A FE v F

-_-

Suspension Mount FR+0 (0 Degree) (1)
AT R0 (0FF) (1) Note : Please follow the assemble

fRcEscins fccron s Sow

I TR BIDORIDMEILIFIEFICTESRTEL,

Suspension Mount FF+0 (0 Degree) (1) %,
H A FFF+0 (OF) (1)

Suspension Mount FF+0 (0 DFQI‘EE] i et 1 A N o A
H 227 FFF+0 (0F) T P R A

- o
- =
- —

_—— assemble view
M3 x 8 $H 77 [
Flat Screw
75wk ASa—

-14 -

assemble view

#E Y7 [X]

‘ml o a




12. Front Knuckle & Upper Linkage / ZAYb;-FY2I1V & 7vIN—=) 05—

M3 x 10
?Butmn Screw
°= assemble view
: : #H 17
4.8mm x 15mm R—)b*vwv 7 (4) Knuckle Arm

RAAH1—
4.8mm x 15mm Ball Cap (4)

FoaIP—L
O 1171 .
4.8mm Note : Please follow the assemble
M3 x 32 Turnbuckle (2) 4.8mm Ball Stud <~ procedure for another side.
M3 x 32 Z—> 1\ 7L (2) PSE. S TR BIORDOMBIISIEFICTBRTEL,
M3 x 22.9 Pin (2)
M3 x 22.9 £ (2) F;‘S*”‘"E M3x 12
al r::g_ed Tube Set Screw
—— M3 x 12 Set Screw (2) 750 IFa—7 £y kRS2~
M3 x 12 £y R)1— (2) \‘-—-
MSx 10 x 4 Universal Shaft - 46mm
M3 x 6 Set Screw (2) Bearing 1= /= e T b - 46mm
= M3x6wyrzoUa— (2) TS '
- M5.7 x 5.5 Flanged Tube (2) a—,' C-HUb
M5.7 x 5.5 757 9F2—7 (2) ' T
. M5.7 x 4.2 Flanged Tube (2) % il
e e S B RS [2] = | M3 x 10
4.8mm Ball Stud (4) M5.7 X 5.5 / Do Scion
4.8mm R—JLZAZY K (4) E}%,E;?i;“_";\l__ o assemble view

M5 X 10 x 4 X714 (4)

M3 x 10 Button Screw (4)
M3 x 10 REVZ7Y1— (4)

4.8mm x 15mm
Ball Cap
bt (=8 Vg

C-Hub Right (1)
CNTE{ (1)

wl

C-Hub Left (1)
CNTER (1) e

Knuckle Arm (2)  SefScrew
FuoIT—L (2)

M5 x 10 x 4 Bearing (4) k) ik

assemble view
$H17 ]

assemble view
$HT [

Universal Shaff - 46mm (
AZN—=YIVrv Tk -46mm (2)

-15 -



13. Front & Rear Stabilizer / 70/ F&V7 - RZES A HF—

— M3 x 3 Set Screw (4)
M3 x3tvhkrA7)a—(4)

A

M3 x 10 Flat Screw (2)
il i b s Tl S e i

ﬂ

M3 x 12 Set Screw (2)
M3x12tyvbAX27U1—(2)

N2
e

bilizer Mount (2)
ESAF—<ok(2)

e

fabilizer Base Mount (2)
AEZAP— - R—AI T/ (2)

P

m Stabilizer Ball (2)

4,
4.75mm ZRZESAHF—R—)b (2)

NN
SRS
S =

4.8mm x 9mm Ball Cap (2)
4.8mm x 9mm R—IbFrv 7 (2)

4.8mm x 12mm Ball Cap (2)
4.8mm x 12mm R—)bF+v 7T (2)

D

Front Stabilizer - Black [1.4mm] (1)
S e e e R Amm] (1)

Front Stabilizer M3 x 3
Za7k - A2ESA— Set Screw cut off
kA7 1—

)l ' 4. 8mm x 9mm
Ball Cap
r el | =28 S

4. 8mm x Ymm

Ball Cap
F=ibFvu S

Front Stabilizer - Black [1.4mm]
00 AFESAHF— - TS5w 7 [1.4mm)]

4.75mm

Stabilizer Ball
& 2RSS F—H— )l

M3 x 12

Set Screw
TybkA7U1—

4.8mm x 12mm

Ball Cap
F=ibFyy T

M3 x 10

Flat Screw

ISy kAL 21— assemble view

S ERVAEY

I
M3 x3 /l

Set Screw
kA2 )1—

Stabilizer Mount
ARESTHY—Irb

Stabilizer Base Mount
AREZAF— A=A T I/

7

g e 0

LCI R LR TEE LT

A :

A e b o

L2 b A

FA b

whye

Wi b e 4
b il \
iy by

LT

iy

L b

R g ol
A e e

Lt LR

TS TP

I abb4

- piA

e

et

Rt LT
A

8 [
1 o . h
i LT

{
L
LR T
e e

of
T
ik,
")
e
|

& .-I-ﬂ.““. qu [TR
P S g e A

K L l'i .
S A A

ek
AR E1T

e
¥
4

(TTTRRLILY | ' g

L 3
#
A il A e

\.tr[-

assemble view

RE 17X

-16 -



13. Front & Rear Stabilizer / 70/ F&V7 - RZES A HF—

Rear Stabilizer
Y7 - A2ESAF—

cut off
Rear Stabilizer - Gold [1.2mm)]
i 1*51&’:-—1’1:? - J—F [1.2mm]

M3 x 3 Set Screw (4)
M3 x3 v kA7) —(4)

r

A

M3 x 10 Flat Screw (2)
il i b s Tl S e i

ﬂ

M3 x 12 Set Screw (2)
M3x12tyvbAX27U1—(2)

L

tabilizer Mount (2)
AESAF—<I (2)

pN

f

e

p
yr O
r'l_:D'

lizer Base Mount (2)
A —-R—AT7/ (2)

m Stabilizer Ball (2)

4.75m
4.75mm AZES1=i=]l 2]

4.8mm x 9mm Ball Cap (2)
4.8mm x 9mm R—JbFrv S (2)

4.8mm x 12mm Ball Cap (2)
4.8mm x 12mm R—)bF+v 7T (2)

]
B

Rear Stabilizer - Gold [1.2mm] (1)
Y7 - RAZ2EZA4F—-d—)LF [1.2mm] (1) -

N

assemble view

AE 17X

)l ' 4. 8mm x 9mm
Ball Cap
r el | =28 S
\ 4,75mm

Smbilizer Ball
il T 2R —F—l

Set Screw
kAP ) 1—
4.8mm x ?mh \
Ball Cap
F—lbF vy :
assemble view
M3 x 12 $H 17 [X]
Set Screw
ybA21—
M3 x3
4.8mm x 12mm Set Screw
Ball Cap ] kA 21—
fi—bF vy
M3 x 10
Flat Screw
FowpRAI)1—

Tl  stabilizer Mount

ARESAHF—a/k

Stabilizer Base Mount
ARESAF—-AR—2AF7}

-17 -



14. Steering System / A7 7V /5 R T L

Steering Link
AT TV

THREAD LOCK [not included) M3 x 8 x 2.5mm
e TINS5 2T Bearing
AT

-
M9 x 9.5 Steering Post (2)
MO x 9.5 RF7ITRA (2)

et

4.8mm Ball Stud (M3 x émm) (2)
48mm R—IVZRY R (M3x 6mm) (2) 4 gmm s e o o)

—

M3 x 16 Flat Screw (2)
M3x 16 75vrRoU2— (2) [ 3sEADsockinetinchde
M3 x 8 Flat Screw (2)
M3Ix 875wk A7)1—{2)
M3 x 6 Flat Screw (1)
M3 x é 7ZvhkAZ1)a1— (1)
-. M3 x 6 x 2.5mm Bearing (2)
A M3 X 6 X 2.5mm R7US (2)

M5 x 8 x 2.5mm Bearing (4)
M5 x 8 x 2.5mm 77145 (4)
OI M3 x 6 x 1.0 Spacer (2)

M3 X 6 X 1.0 ZR—%— (2)

M5 x 0.2 Stainless Steel Shim Spacer (2)
M X 0.2 AT LA AF =i AN~ — (2]

M3Ixéx1.0
Spacer
A—t—

M3 x 8

Flat Screw
v kA7) 1—

Steering Arm - Left
AT TG TF—1 - B

Steering Arm - Right
ATFVATP—L -5

M3 x & x 2.5mm
Bearing
V)4 M5 x 8 x 2.5mm

Bearing
RPN

Steering Lower Base
ATF)IO—7—"—2,

M3 x 0.2 Stainless Steel Shim Spacer (2) pm3 x0.2 D
M3x02 AT XA AF I LAN—Y— (2] stainless Steel Shim Spacer

AT A AF—ir hAN—H— M5 0.2
Sminle.ss Steel Shim Spacer
AT LA AF— b LA~ —

Steering Arm - Right (1)
ATT7I 77— - B (1)

M?x 9.5

Steering Post
AT TUTRAR

Steering Arm - Left (1)
ATTVTT7—AL - KR/ (1)

Steering Lower Base (1)
AFFUIO—7—~—2Z (1)

M3Ix1é
Flat Screw
[ FIvkASA ) 21—
Steering Link (1) M3 x 6
B P LS Flat Screw
Rl el s IS5y b A1~

-18 -



14. Steering System / AF7V /5 RTLs

4.8mm M3Ix b
Ball Stud Button Screw
he [P &80 o RRE A 1—

MT1 x2

THREAD LOCK [not included) Reﬁ—ﬁ'— Staanlass Steal Shim Spocer
M3 W B AF LA AF— s b T i —H—

- e

Set Screw M3 x 8

4.8mm x 15mm Ball Cap (4) TybA7Ya1- Flat Screw e e
4.8mm x 15mm R—JbF+v 7 (4) \ Bearing
ETHEWLM[MM ATV AT
371k MAIC IR AR .

M3 x 40 Turnbuckle (2) ::neaq::i g ; 2.5mm

M3 x 40 2—>2/1\v Il (2) Upper Steefing Arm NPT
Fuii—AF PV AT F— 5 M3 x 0.2
M5 x 0.2 Stainless Steel Shim Spacer (1) Stainless Steel Shim Spacer
M5 X 02 A7 LA AF—)lrir L ZA—H— (1) '

AF LA ATF— I LAY —

M3 x 0.2 Stainless Steel Shim Spacer (1)
M3x0.2 AF VLR AF—Ibv LAN—H— (1)

M5 x 8 x 2.56mm Bearing (2)
M5 x 8 x 2.5mm X715 (2)

M3 x 6 x2.5mm Bearing (1)
M3 x 6 x 2.5mm X745 (1)

MS X 8 Set Screw (1)
MS X8 wvhkA7)1— (1)

M11 x 2 Spacer (1) 4.8mm x 15mm
. Ball C
MT11 X2 AN—H5— (1) af—md?ngf

4.8mm Ball Stud (1)
4.8mm R—JLAS Y R (1)

M3 x 8 Flat Screw (1)

M3 x8 72w kAR7')1— (1) L
P
— M3 x 6 By’r’r::n S?revi (1) I 27mm | .
M3IxéRRA01a1— (1) assemble view
REITE]

Note : Please follow the assemble

procedure for another side.
CAR: BIOROEIIXIEFFICTBIETEL,

R

Upper Steering Arm (1)
FPYIN—ATTUTTF—5 (1]

.....

assemble view

R
-19 -



15. Upper Deck / 7viIN\—Tv¥

M3 x 6 M3 x &
Button Screw Button Screw
AR T ) 31— AR AT ) 1—
M3 x 6 Button Screw (10) W= el
— M3 x 6 R2>2&Ua— (10) T —F %
Upper Deck (1)
Tvi\—7v+ (1) 17

assemble view
#HITX

16. Oil Shock / F#1Ivsav%

Shock Piston(3 Holes)
awIEA R (35—L)

E-Ring 6 x 2.5 x 0.4mm (8)
EV>4 6 x 2.5 x0.4mm (8)

M3 x 25.5

Shock Shaft
- Bar Pl el

Shock Piston(3 Holes) (4)
avZEAR(3R—IV) (4)

M3 x 25.5 Shock Shaft (4)
M3 x 25.5 3w+ Tk (4)

E-Ring 6 x 2.5 x 0.4mm
EUzs4 6 x 2.5 x 0.4mm

Initial assembly

FIHADAEIL

Following pervious step for another 3 shock set.
BIOAT v I &> T MDY D39ty FERHFUTTIEEL,

-20 -



16. Oil Shock / AL Ivrav¥

Ol

OBF
Ol

M11.5x 1.5 O-Ring (4)
M11.5x1.50)% (4)

Adjust Ring (4)
FIv AT (4)

Upper Cover (4)
TwIN—hHI\— (4)

Bottom Cap (4)
RhLFvy T (4)

O-Ring Spacer (4)
QU T A R—1— (4]

\ M2.8 x 1.8 O-Ring (4)

O) M2.8x 1.80U>% (4)

O-Ring Cover (4)
QT HIN— (4)

Shock Silicon Cap (4)
Y3y Fvy7 (4)

QOil Shock Body (4)
A3y I RT4— (4)

ep

Shock Top Plastic Cap (4)
a3y I b T TSAFvI%+vv7(4)

O=

5.8mm x 10.2 Ball Cap (2)
58mm x 10.2 R—JbF+v T (2)

=0 1[0

4.8mm x 10.2 Ball Cap (2)

SILICON OIL
Pl W o [0

Qil Shock Body
FA I v iTr—

e ittle oil) e
- (LA I EESTFEL)
M2.8x1.8 T
O-Ring
QU7 % (Use little oil)
Y Bottom Cap . (DL I EEITTFEL)
/’ ; ol F e R b
O-Ring Spacer / g’”ﬁ'_ﬁ x 1.5
QU HANR—H— “~ing
QY4
D—Ejr‘ng Cover Adjust Ring
Qx4 hii— FowA RIS
Front Oil Shock Bl Rear Oil Shock
707k F1IVavy : Y7 -FAIvravy
s
| [
! H&H
"' .
4Emmxmz/~ ® 5.8mm x 10.2
' ' Ball Cap
Ejf::ﬂlfggwf F=ilFeyd
INCORRECT E
FIER !
i =n
| :
- | -iq MM
Please Pre-thread the ball end hole using an M3 screw.
A A =IO, M3Z S ) a—lcklicf— LI FR—ILERUFHFIT FEu, SIE}CD:_PLL
W) zF A

1.Fully pull the shock shaft to make the piston at the bottom of the shock body.

Then hald the stock upright and averfill the shock body with stock oil slightly.

Yauw e 7 FESIVT, ERA B3 v IR T ORETICLTTFEL,

?_EEF!'_E? Py ZERT. YaviIRT—Ky a3 v aFAILEDLLTIFERETEAL
Ly \'-:

2.5lowly move the piston up and down to allow the bubbles to rise to the top until
no more air bubbles appear.
St by FAFHNELSIC, EVAFEFTFICBELTTFEL, SEbE(E3ET,
EA R OBBERITTTEL,

3.Pull the shock shaft to make the piston at the bottom of the shock body again.
Add shock oil as necessary.Let the shock rest for 5 minutes to allow the air
bubbles to escape.

BEa w2y 7 FEIINT. EA B3 v I RT A ORETICLTTFEL, BE
THENE., YavoF L ERSRELTTFEL. SIS ESIC. 5a3<¢sraw sy

EBENTTFEL
Upper Cover
Fuii—hi{—

Shock Top Plastic Cap
auwP by I I AFuIFeuS

Can

A

Shock Silicon Cap
awZN)dFvvT

4 Place the shock silicon cap on top of the shock body from a side.
some oil will leak out and it is normal,

w2 )ArF v TEEDIC, a3 v IRT r—ICRUAFHTTFEL,
LRBROF A ILGRNTESIOGFERBOWRRTT .

S.Fully tighten the cap and clean off any excess il

FrvTELODVERYITSERMOST, WA ILERI>TTFEL,

L

Cover the shock silicon cap to
shock body, it will case some
oil will leak out, this is a normal

4.8mm x 10.2 R—JjLbF+v 7 (2)

SILICON OIL 5;*;-‘5‘2‘3__"5';# e INCORRECT CORRECT
= - VST ATW SIS . AIEFE IEHE
AV FAI EBI S BEE L. DBOA A IVEE

NET. TNIREREDRRTY.

e

-21 -




16. Oil Shock / AL Ivrav¥

Front Qil Shock

Rear Qil Shock
7 -FALIiravy

707k FALIvrav7

MISx 13 x21T5.5
Spring
Shock Spring Base Cover (4) AT

YIRS T R—ZHIN— (4)

M1.5x 13 x21T5.5

Spring
AN

M1.5x 13 x 21 T5.5 Spring (4)
MI1.5x13x21T5.5 274 (4]

Shock Spring Base Cover

Shock Spring Base Cover Symw iR e R— R —

2rqud A AR = 11—

Zazk

Rear Qil Shock

Front Qil Shock
ont Qil Shoc Iy &

0 bAoA 3y

assemble view
#HI7 [

assemble view
I



17. Bumper & Body Post / I\/IN\— & RF+—KRF
M3 x8
©

Button Screw
RAZAZU3= Body Post Cushion

— RFa—RAryirgs

Graphite Upper Bumper
TZ274 B Fosi—Im—

! " ¥ -
e = i i S o ]
. 8 o SNl N ol
1 J I J ol ¥
L - B - o - & | - o i ] 1
Tl ol d &
- - v
' - -

Front Body Post
0 FRFr—RAF

Graphite Upper Bumper (1)
FST7A kT wiv—INii— (1)

=}

assemble view

#HI7 ]

:§> Body Clip

RF—o)u

Bumper (1)
IN8— (1)

A

Foam Bumper
FA—=Id -

Foam Bumper (1)
Za4—Liv— (1)

Bumper
o' 3mm Nut (1) 18—
IR e e
M3 x 8 Button Screw (2) M3 x 10
M3 x8 #2vz2502— (2) fiat Screw
— M3 x 10 Button Screw (2) Body Post Cushion
M3 x 10 READV) 31— [2) RFar—H A wiay

M3 x 10 Flat Screw (5)
M3 x 10 75wk R%1)1—(5)
Rear Body Post

% Body Clip (8) U7 KT —HA .
RT4—21)v> (8)

Body Clip . -
m r.ﬁ-rr‘sr—?'.lw?’?i\&:“

Front Body Post (2)
70> b R74—KZN (2) M3 x 10
Flat Screw

m (7% 75y ARG~
M3 x 10 G N
Rear Body Post (2) Button Screw ™~ %,

U7 RF— KR P (2) REvRMI1- DR ‘ -%K

S
x, . --h w :
: * Body Clip

RFa—2 v §

Ve

Body Post Cushion (4)
RF1— KA w3 (4)

assemble view
FH I

-23 .-



18. RC Unit Installation / RC=v FOMY{FLF

sarvo Saver Spring - Gold
e o o i O e e ) S e o [ P

M3Ix 16

Set Screw
tyh XS~

Servo Saver
H—Rt1/\—

Servo saver - SARWA, IR

ACORMS, KO
o —f11— - SANWA, IR 4 8mm % 15mm
ACOMS, KO
Servo Saver Spring - Silver g{ﬂ_”jfigj -

H—dltr A ISR T T - 2l —
Servo Saver - SANWA, IR

ACOMS, KO S e S
H—HRt 17— - SANWA. JR
ACOMS. KO

2mm

assemble view =
#7760 DT AT assemble view
Servo Saver - TAMIYA =t 15— - TAMIYA, mj
FUTABA  Servo Saver Spring - Gold FUTABA
H—F A1 — -TAMIYA =Rt S T2 TV T - =L
FUTABA
M3 Countersink Washer Servo [not included) Servo Post - A
M3 RO R—2 iy — H—aft (MBI A E A Y—dREKA+ - A
Servo Post- B
M3 Countersink Washer H—FHHEAL-B

Servo Saver wmaxs
'U'—-Eﬁ‘l‘fv‘]"}f— FIgTScrew

FSwk AL —

M3 B R — Ty —

Spgcer Ball Stud
AR—Y— R—ILA2yF

Mote : Flease follow the assemble
procedure for another side.  p3 x &

CEE: ooETIREE BB T L, M3 Countersink Washer

Er:'-g‘;’g gﬁ"f‘_’*’ M3 A =Dy —
Servo Saver Spring - Silver (1) / Gold (2) M3 x8
H—REeA IR TV T - 2bii— (1) =L EF (2) Flat Screw
Fou A )a—
Maotor (not included)
Servo Saver E—4— (MRICREHELA)
H—b 11—
M3 x8
Euﬁ'_r.:m Screw 23 Egrew
e e YR RS2~
(not included /
Battery Post (2) BRI B DEA)

N T =KXk (2)

I h I L . . 48 Ppifch Pinion Gear 18T(not included)
| L BT eoAYET 8T MR AR EEA)

Servo Post-A(1) Servo Post-B(1)
Y—RRAMA(1) U—RERAR-B(1) 5,8
Flat Screw

OI M3 x 6 x 2.0 Spacer (2) 75w kA2~
M3 x6x20ZAR—1—(2)

: M3 Countersink Washer M3 x8
M3 Countersink Washer (6) M3 58— Dy s — Pl

M3 A0 BZ—2200T7yrv— (6)
4.8mm Ball Stud (1)

4.8mm R—jVRAZ Y E (1)

M3 x 8 Flat Screw (8)

M3 x8 75 vkA71)1— (8)

M3 x 6 Button Screw (1)

L M3 x 6 fg>zs)a— (1)

M3 x 8 Button Screw (1)

U M3x8 ®#e>zoU2— (1)

M3 x 16 Set Screw (1)
LSO M3 X 16 2y kR~ (1) |
. 4.8mm x 15mm Ball Cap (2) ,‘A Sk
- 4.8mm x 15mm R—jbF+v 7 (2) 75y kA2 —



18. RC Unit Installation / RC=v FOMY{FLF

Motor [not included)
E—4— (BRICREHELA)

ESC (not included,)
Antenna and Antenna Rod Head
FrFF & TPYFFAYFAYE ESC (BEicEanseh)

.....
-

Button Screw
REAHa— Receiver (not included)
Li—— (ERidEHELEA)

Double Side Stick Tape
AINGA FATYvh—T—7

M3 x 6 Button Screw (2) :
M3 x 6 RE2VAT)1— (2) »

—_—
Antenna and Antenna Rod Head

i U e = A IRERS T

]

Double Side Stick Tape
FINHAFATvh—7—7

Battery (not included)
Ry )— (BRI SSHEEA)

assemble view

#HIIE]

.25 .



19. Rim Assemble / YLODEIIT

w”
10
M1.6 X 6
Adaptor - 4mm (4) Socket Screw
?g-?e‘g_ _ 4mm {4} Virwk Ao —
M2x 10
Flanged Nut - 4mm (4)
7229 F Yk -4mm (4)

Fin
M2 x 10 Pin (4)
= M2x10 £ (4)

M1.6 X 6

Socket Screw
Virypk A9 21—

M2 x 10
Pin
iy

Adaptor - 4mm
T TH8— - 4dmm

Adaptor - 4mm

M1.6 x 6 Socket Screw {4} A F &= - drm

2 M1.6x 6 Vv bAT)1— (4)

Flanged MNut - 4mm
Flanged Nut - 4mm 237 F vk -4mm

vk - 4mm

L) s,

Flanged Nut - 4mm
77Ttk -4mm

L)L

Flanged Nut - 4mm
Ity - 4mm

final assemble view

B AHE T

- 26 -



20. Parts Include / BiGlc 2 &HBIN\—")

Sr e e ()

Gear Differential Housing (1) 38T Pulley (1) M5 x 15.4 x 0.3 Spacer (6)
= a2 ] Sl e M5 x15.4 x0.3 AN—H—
- —————

10T Bevel Gear 0.8 pitch (4)
10T_NJLF70.8E v F (4)

o

M3.5 x 9.5 x 0.2 Spacer (4)

b L o (] 2
e S ]

| -

M2.6 x 10 Flat Screw (4)

Rubber Pad (1
M3.5x92.5x0.2 AN—H— (4) M2.6x 10 75V FAI)a— (4) g:'fr t—irff}:‘ [(1 }]

y OF

(6)

Differential Outer Joint (2) 18T Bevel Gear 0.8 pitch (2)

18TARLF70.8Ew F (2)

M2 x 10 Pin (4)
M2 x 10 £ (4)

O M4 x 1.5 O-Ring (2)
M4 x 1.500>% (2)

2000 SO
2000 SILICON OIL
2000 )3z #xA1Ib

M3 x 6 Button Screw (3)

(55 Maxe ksvzs1a— (3)

F o=

Gear Adaptor - Left (1)
#T"*‘#?"’? Eiﬂﬂ[ﬂ

OF

Gear Adaptor - Right (1)
S E{EIJH]

Spur Gear 48 Pitch - 85T (1)
AN—FT7 - 48w F - 85T(1)

Center Pulley - 19T (2)
(e i mielli= T

e

M5 x 8 x 2.5mm Bearing (2)
M5 x 8 x 2.5mm 747 (2)

MS x 18mm Post (1)
M5 x 18mm KAk (1)

5 M2 x 5 Flat Screw (4)
M2x5T7ZYvFAZ)a1— (4)

SB_T Pulley (1)
38T 7—1)— (1)

- 27 -

Front Solid Axle (1)
ZABl ] po il paper AL

Solid Axle Quter Joint (2)
e e s e [

O

Solid Axle Outer Tube (2)
AU e VT ke e e L= )

M10 x 15 x 4mm Bearing (4)
M10 X 15 x 4mm K7 U4 (4)



20. Parts Include / BiGlc 2 &HBIN\—")

Graphite Chassis
oI || G

- e g

..........
hhhhhh

o " o = - R e R

= = X i 9 = ' _ = = &,

|
L - &
......
F & A o | i I i o
|, Lo T = _ B

----------

Upper Deck (1)
FviIN—7vF+ (1)

———————————————————— ———

Antenna and Antenna Rod Head
PR &P/ TayrnyF

g Y

Rear Shock Tower (1) Front Shock Tower (1)
)7 23w 27— (1) 0Ok Srav27—(1)

Graphite Upper Bumper (1)

Foam Bumper (1) G2 AT = in— 1]
B e E !
Double Side Stick Tape Bearing Holder - A (2) Bearing Holder - B (2)
ST FATwh—7—0 X7V TRIVE—- A (2) RPN T RIVA—-B (2)
Front Belt - 516 (1) Rear Belt- 177 (1) M1.6 x 5 Socket Screw (4)

iy

7OV k-~Ibk-516 (1) )T -~JUk - 177 (1) M1.6X 5 Vv hRIU1— (4)

-28 -



20. Parts Include / BiGlc 2 &HBIN\—")

inVa-VUe

Front Bulkhead - Left (1) Front Bulkhead - Right (1)

g

Rear Bulkhead - Left (1) Rear Bulkhead - Right (1)
Y77 - 1Nb A~y R - 2R (1) 771N~y F -G8 (1)

Motor Mount Root (1)

H'F-fﬂ* ® * RR+30%* ©

Suspension Mount RF+0 (0 Degree) (1) Suspension Mount RR+3 (3 Degree) (1)
YA MRF+0 (OF) (1) B A7 MRR+3 (3E) (1)

TE—42—<7F (1)

Suspension Mount FR+0 (0 Degree) (1) Suspension Mount FF+0 [D Degree) (1)

YAV FR+0 (0F) (1) #2270 (OFE) (1)
M3 x 6 x 1.0 Spacer (4) M3 x 14 Rear Belt Tension Screw (1)
o I M3 x 6 x 1.0 AN—H— (4) M3 x 14 U732 A01)a— (1)
. M3 x 6 x2.5mm Bearing (2
O I ﬂg i 2 : %g Szpfgi?;i2{2) M3 x 6 x 2.5mm A7V J%“{{Z)}
o M8 x 2 Shock Tower Shim (4) . e ihL”}j;"
M8 X2 /3w 27— L (4)

= Upper Linkage Spacer (4]
5.8mm Ball Stud (4) U PYIS— ) — D RR— 4 —

S.8mm R—jVAZ Y (4) — M3 x 12 Button Screw {2} e = Eﬁl (2)
4.8mm Ball Stud (4) M3 x 12 RE2VZT71)a1— (2)

4.8mm R—IbAZYE (4) ——) M3x 10 Button Screw (2
M5 x 7 x 0.2 Spacer (2) M3 x 10 REVA71)1— (2)
M5 X7 x 0.2 AN—H— (2) o M3 x 8 Button Screw (18)
O M3 x 0.2 Stainless Steel Shim Spacer (1) M3 x 8 REVA51)a1— (18
M3 X 0.2 AFLA - AF— I LAAS—H— (1) ﬁ M3 x 10 Flat Screw (4)
o 3mm +wvk (1) M3 x 8 Flat Screw (12)
: M3x8 75wk A2)1— (12)

Rear Belt Tension Nut (1
o PNV T3ty p{“} ) :( M3 x 6 Flat Screw (4) Bulkhead Cover - Left (2)
.

M3 x 6 75w kA& U1— (4) NIV~ B AIR— - ER) [2]

OV kLI E - &7 (1) Zaxvk-boavk -&f) (1)  Center Pulley Mount (1)
===k (1)

E—2—<XJ7/F1b—1k (1)

Bulkhead Cover - Right (2)

J

-29 .



20. Parts Include / BiGlc 2 &HBIN\—")

Rear Suspension Arm (2)
)7 X7 —L\ (2)

Front Suspension Arm (2)
T8 T TR

g QIR &,

Rear Upright (2) C-Hub Right (1) C-Hub Left (1) Knuckle Arm (2)
WA Ty i = CN7HA (1) CINTEMRI (1) sl s ]

5.8mm Ball Stud (2)
5.8mm R—JVAZ vk (2)

4.8mm Ball Stud (10)

- M5.7 x 5.5 Flanged Tube (2)
M3 x 46 Pin (4) M5.7 x 5.0 Z=rFa—2 (2)

M3 x 46 £ (4] = M5.7 x 4.2 Flanged Tube (2)
e M3x25Pin (2) M5.7 x 4.2 752 F21—7 (2) 4.8mm K—JLZZE (10)
M3 x25 > (2) g FvotBal @ 1 M3x 6 x 1.0 Spacer (10)
M3 x 22.9 Pin (2) PRy kR—)L (8) | M3 X 6x1.0Z<—H— (10)

hlsae i ) —p M3x 12 Button Screw (4
M3 x 12 Set Screw (2) M3 x 12 REVR%51) 21— (4)

——

—_— R L
M3 x 12 £vhR7)a—(2) M3 x 10 Button Screw (4)
— M3 x 10 Set Screw (8) M3 x 10 RE&VZ41)1— (4)
M3x 10 &¥FR7U2—(8) M3 x 8 Flat Screw (¢)
m M3 x 6 Set Screw (4) M3 x8 77w rA7)1— (6)

M3 x 6 v A7)1— (4)

-30 -



20. Parts Include / BiGlc 2 &HBIN\—")

4.8mm x 12mm Ball Cap Set (1) 4.8mm x 15mm Ball Cap Set (2)
4.8mm x 12mm FR—jbF+v 7y (1) 4.8mm x 15mm R—jbF+ v 7y (2)

'qF- M3 x 32 Turbuckle (4)
OhE b .~
M3 x 32 =277\ 71l (4)

4.8mm x 9mm Ball Cap Set (3)
4.8mm x 9mm R—jbFvrv 7w (3) M3 x 40 Turnbuckle (2)

M3 x 40 &—>/ 7w 2)b (2)

M3 x 3 Set Screw (8)

sepst g B _ Turnbuckle Tool - 3mm
M3 x 12 Set Screw (4) =21\ Z1VY—]b-3mm
M3 X 12 v bkA7)1— (4)

M3 x 10 Flat Screw (4) Front Stabilizer - Black [1.4mm] (1)
M3 x 10 72w kA7) 21— (4) 20X AR2ESAF—-TZ w7 [1.4mm] (1)

Stabilizer Mount (4)

= Py Rear Stabilizer - Gold [1.2mm] (1)
<
AXESAT=RIZEA) D 77 - RAZ2ESAH—-d—=JUF [1.2mm] (1)

Stabilizer Base Mount (4)

AZESAHF— R—AI T (4) |[h

4.75mm Stabilizer Ball (4) :
4.75mm RZESAHF—K— (4) g@ifﬂfﬁfﬂjﬂ‘i_ﬂ;ﬂmﬁ )

MS x 10 x 4 Bearing (8)
M5 X 10 x4 X724 (8)

Universal Shaft Cushion (2) Universal Shaft - 46mm (2)
ANV v T owira (2) AZ/\—HIbv T - 46mm (2)

U |

-31 -



20. Parts Include / BiGlc 2 &HBIN\—")

= T i

Steering Arm - Right (1) Steering Lower Base (1) Upper Steering Arm (1)
ATF7IG7—0 -/l (1) s s =T = =] e e T e ST )

w ' OlMHxQSpacer[l}
ﬁ m wall HE AP s =1 )

Steering Arm - Left (1) Steering Link (1) 4.8mm Ball Stud (1)
277U 71 - A (1) 2F7UIUY (1) 4.8mm A= AZ>F (1)
= M3 x 16 Flat Screw (2) M8 x 10 Steering Post (2)
M3x16 75y hA2)a— (2) s M8 x 10 A7 TV TERAN (2)
M3 x 8 Flat Screw (3) 4.8mm Ball Stud (M3 x 6mm) (2)
M3 x8 75w A7 )a1— (3) 4.8mm R—JLAZ Y E (M3 x 6mm) (2)
M3 x 6 Flat Screw (1) OI M3 x 6 x 1.0 Spacer (2)
M3IX &SV IrAZa— (1) M3AX 6 x 1,0 AS—H— {2}
M3 x 6 Button Screw (1) M5 x 0.2 Stainless Steel Shim Spacer (3)
M3 x b6 REZ/AT)1— (1) MERII2 Aot [ Jlr IR e — [ 1]
@ M3 x 6 X 2.5mm Bearing (3) o M3 x 0.2 Stainless Steel Shim Spacer (3)
' M3 X 6 x2.5mm X757 (3) Wte) S ZIeE LT o T e e b T g = (]

M5 x 8 x 2.5mm Bearing (6) — M3 x 8 Set Screw (1)
M5 x 8 X 2.5mm X717 (6) M3 x8 v R7)2— (1)

Adjust Ring (4) S E— M3 x 25.5 Shock Shaft (4)
77w AR (4) M3 x 25.5 3w 7% (4)
Upper Cover (4) Oil Shock Body (4)
7witi—AhI\— (4) AAIVYavIRT— (4)

Bottom Cap (4) Shock Top Plastic Cap (4)
ArLFvv7 (4) v I by T TSAF I F v v 7 (4)

-32-




20. Parts Include / BiGlc 2 &HBIN\—")

n E-Ring 6 x 2.5 x 0.4mm (10)
Sl R a8

O-Ring Spacer (4)
QU FZAR—H— (4)

~ M2.8 x 1.8 O-Ring (4)
/) M28x1.801% (4)

O-Ring Cover (4)
I QU7 H1\— (4)

Shock Piston(3 Holes) (4)
23y VAR (3—I) (4)

Shock Piston(2 Holes) (4)
avIEXR(25R—]b) (4)

Shock Silicon Cap (4)
3y sI)aAvFvy 7 (4)

=0 10

M11.5x 1.5 O-Ring (4)
MI11.5 x 1.5 0LZ% [4)

4.8mm x 10.2 Ball Cap (2)
4.8mm x 10.2 K—JbFvv7 (2)

5.8mm x 10.2 Ball Cap (2)
5.8mm x 10.2 K—)bF+ v (2)

Shock Spring Base Cover (4)
au gAY T R—=2hi\— (4)

M1.5x 13 x 21 T5.5 Spring (4)
M1.5x 13 x21T5.5 A7 (4)

SO

SILICON OIL
U xAIb

Bumper (1)
I28— (1)

Body Post Cushion (4)
RTFA— KA w3y (4)

Front Body Post (2)
70k R7a—RAG (2)

Rear Body Post (2)
)77 - RT4—RAR (2)

Antenna Post (1)
T FHRAR (1)

-33-



20. Parts Include / BiGlc 2 &HBIN\—")

Servo Saver Spring - Gold (2)
Y—ReAN=RATFVJ - J—ILF (2)

Servo Saver Spring - Silver (1)
H—REAINRAT)T-2)10N— (1)

Servo Saver
H—Rt1/\—

ik I\ 4

ervo Post - A (1) Servo Post-B (1)  Battery Post (2)
—RRAM-A (1) H—RRAR-B(1) NyFU—RIF (2)

— 4.8mm Ball Stud (1)
(©) ﬁ Adaptor - 4mm (4) 4.8mm R—JLAZ v K (1)
7EA T2 — - 4mm (4)
— M3 Countersink Washer (4)
M3 B R2— 270w v— (6)

o Flangii Nut - 4mm (4) M3 x 6 x 2.0 Spacer (4)
7—:‘,.‘.‘ 1 - 4 4 :
S Y b - 4mm (4) OIMsxéxZOZﬁ‘i—ﬁ—H]

M1.6 x 6 Socket Screw (4) M3 x 10 Button Screw (4)
= M16x 6 V4ryhasUa—(4) =V M3x 10 K&>zHU1— (4)

GH 3mm Nut (1) — M3 x 8 Button Screw (5)
3mm Fv k(1) M3 x 8 REZZ1)1— (5)
M3 x 16 Set Screw (1) M3 x 6 Button Screw (16)
= M3x 16 v krzva— (1) EU M3 x 6 KavzoU2— (16)
M2 x 10 Pin (4) =‘ M3 x 10 Flat Screw (7)
T M2x 10 B (4) M3 x 10 75w bA2Ja— (7)

CO'QAii Body Clip (10) M3 x 8 Flat Screw (14)
ANrr—ZUwF [10] AR s e e

-34 -



3RB-B30 ¥150

M3 Steel Ball (12pcs)
M3ZAF—Ibd—Ilk(12pcs)
3RB-CM3 ¥1380

M3 Ceramic Diff Ball {12pcs)
M3ItZZv2F 7 HR—Ik(12pCs)
3RAC-BE4812 ¥230

4.8mm Ball End (12mm) Set {10pcs)
4. 8mmA—=JLTF(12mm)t v {10pcs)
3RAC-BE4815 ¥230
4.8mm Ball End (15mm) Set (10pcs)
4. 8mmAE—ILT/F(15mm)tw(10pcs)
3RAC-BS4806/PK ¥440

4.8mm Ball Stud L=6 (10 pcs)

4 8mmAi—IL A4y FRémm (10pcs)
3RAC-BS4810/PK ¥440
4.8mm Ball Stud L=10 (10 pcs)

4. 8Bmmii—jLA 4y FE10mm (10pcs)
IRAC-BS48HS/PK %440

4 8mm Hex Ball Stud L=5 (10 pcs)

4. 8mm Hexfi—)ILA4 v FESmm (10pcs)
3RAC-DPO1/PK ¥5610

Shock Spring Base Cover 13mm
13mm AL awZ AN TR—2h1—
3RAC-DPO2/PK ¥5610
Shock Spring Base Cover 13mm|offset-1)
13mm ALZra w22 )G R—2Zh 11— (F 78w k1)
RAC-DPO3 ¥459

Damper Cartridge Liners

A IN—BPOMA R LAN—H—t vk

ARAC-DPO4 ¥459

Machined Derlin 3 Hole Damper Pistons

) \—=BPOME Z b2+ 35k—)l

3RAC-DPOS ¥459
Machined Derlin 4 Hole Damper Pistons
H o I i—APOMEZ b2 dik—)l

3RAC-DP0S ¥1224

Damper Shaft Titanium Coated
H =2+ F220—F

3RAC-NS40/PK ¥610
4mm Aluminum Locknut Serated (8pcs)
4mm AlLOw&+w OTEVELR) (Bpcs)

JRAC-PN2010 ¥150
2 % 10 Steel Pin
2 x 10X F—1 2

3RAC-SW03 ¥380
Stainless Steel 3mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AT 7 L AAF—IL3mmis LAS—5— 0.1/0.2/0.3E & 10pcsA)
3RAC-SWO05 ¥380

Stainless Steel Smm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AT LA AF—ILSmmis LAS—H— 0.1/0.2/0.3= (& 10pcsA)
3RAC-SWI10 ¥440

Stainless Steel 10mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AT L AAF—IL10mmeEs LAA—— 0.1/0.2/0.3F (& 10pcsA)
3RAC-TR332 ¥540

&4 Titanium 3mm Turnbuckle - 32mm (2pcs)
s4F 22 3mmAE—1 Vw2l - 32mm({2pcs)

JRAC-TR335 ¥540

&4 Titanium 3mm Turnbuckle - 35mm (2pcs)
&4F 2 3mmAE—2 w2 )b - 35mm(2pcs)
IRAC-TR340 ¥540

64 Titanium 3mm Turnbuckle - 40mm (2pcs)
S4F 2 3ImmA—221 w21l - 40mm(2pcs)

3RAC-WF305/PK ¥340 ooo

Aluminium M3 Flat Washer 0.5mm (10pcs)
AL M375w FO.SmMmM7vir4+—(10pcCs)

IRAC-WF310/5/PK ¥340
Aluminium M3 Flat Washer M3 x 5 x Trnm [10pcs)
FILEM3ZSv R Twire—M3 x 5 x Tmm [10pcs)

3RAC-WF310/PK ¥340
Aluminium M3 Flat Washer 1.0mm (10pcs) oo
AL M375w 1.0mm7vi+—(10pcs) o
IRAC-WF315/FPK ¥340

Aluminium M3 Flat Washer 1.5mm (10pcs)
AL M3Z5w R1.5mm7vi+—(10pcs)

B e e e

21. Spare Parts & Optional Parts /| ANTIN—="Y & FTaFjbin—"Y

SRAC-WF320/PK ¥340
Aluminium M3 Flat Washer 2.0mm (10pcs)
AL M3Z7ZwF2.0mm7vis+—(10pcs)

3RAC-WF325/PK ¥340
Aluminium M3 Flat Washer 2.5mm (10pcs)
AL M3Z73wF2.5mmZwi4—(10pCs)

3RAC-WF330/PK ¥340
Aluminium M3 Flat Washer 3.0mm (10pcs)
AL M3Z7ZwF3.0mm7v+—(10pcs)
IRAC-WF335/PK ¥340

Aluminium M3 Flat Washer 3.5mm [10pcs)
AL M3Z75vF3.5mm7wvi4—(10pcs)

3RAC-WF340/PK ¥340
Aluminium M3 Flat Washer 4,.0mm (10pcs)
AL M3Z75w F4.0mm7v<+—(10pcs)

IRAC-WFSB20/PK ¥230
shock Tower Shim (épcs)
3w daI— L(épcs)
SRAC-WX124/PK ¥770
Wheel Adaptor (4mm) - Thick
A — IV TF T E—(4mmE)

3RAC-WX125/PK ¥770

Wheel Adaptor (3mm) - Thick
FA— IV T ZFE2—(SmmE) ..
415-02 ¥410

Pivot Ball - Heavy Duty (Bpcs)
Ry kR—Ib - N\E—F2—F (Heavy Duty)(8pcs)

416-10A ¥230
24mm D Shape Differential Spacer
24mm Dz A FF7 72— —

416-10E ¥4610
POM Differential Bearing Housing
POM FIRTUTINGT Y

4146-10F ¥440
M2 x & Thrust Bearing
M2 x & A AT

SAK-01 ¥480
Differential Screw Set

FIRG 12— <
SAK-02 ¥240
Differential Pulley - 38T
38TF¥77—1)—
SAK-02R %250
Roller Differential Pulley - 38T
JBTo—7—F7——

SAK-O0ZRP ¥310

Roller Pin

B

SAK-07 ¥240

Center Pulley Set - 20T
=)=ty - 20T
SAK-O7A ¥240
Center Pulley Set - 19T
g —T—1)—fupk-19T
SAK-07B ¥240

Center Pulley Set - 21T
g —F—U—fvk-21T
SAK-07C %240

Center Pulley Sef - 22T
og—F—)—tyh-220
SAK-0B/PK ¥920
Front Solid Axle
0V YU FFRZN

SAK-09 ¥740

Solid Axle Quter Joint (2pcs)

VU FPS2I T 28— 34 7 [2pcs)
SAK-14 ¥310

Chassis Downstops Protection Plate
v —DownstopsRE 7L —

SAK-15/PK ¥760
Suspension Mount FF-0
$ A7+ (FFOE]

L




21. Spare Parts & Optional Parts /| ANTIN—="Y & FTaFjbin—"Y

SAK-146/PK %760
Suspension Mount FF-05
#2390 M FF-0.58)

SAK-17/PK ¥760
Suspension Mount FR-0
# A< +FROE)
SAK-18/PK ¥7640
Suspension Mount RF-0
2w - (RFOE)

SAK-192/PK ¥740

Suspension Mount RF-05
#2327 MRF-5E)

SAK-20/PK ¥760
Suspension Mount RR-0
#2797  (RROEE)

SAK-21/PK ¥760

!

Suspension Mount RR+10 (RR1 Degree)
BRI MRR1EE)

SAK-22/PK ¥760
suspension Mount RR+20 (RR2 Degree)
#2397+ (RR2E)

SAK-23/PK ¥760
Suspension Mount RR+30 (RR3 Degree)
#2377+ RR3IE)

SAK-24/PK ¥760
Suspension Mount RR+40 (RR4 Degree)
#2777 ~(RRAET)

SAK-27 ¥230

Suspension Inner Pin Set
YR F—Er vk

SAK-27U ¥920

Suspension Inner Titanium Coated Pin Set
B2 F=—F2 3=kt

SAK-28 ¥310

Suspension Quter Pin Set
BATFa—ryh

SAK-28U ¥920

Suspension Outer Titanium Coated Pin Set
HAFPI—FE20— vk

SAK-29 ¥760

Rolling Center Shim Set
O— e 2—ishtiwhk

SAK-40 ¥1840
Universal Shaft 46mm (2pcs)
46mma =/ i— v 7+ (2pCs)

SAK-40A ¥920
446mm Swing Shaft
A6MmMAA 7% 7+

SAK-40B ¥310

Universal Shaft Roller
Iz =il 7O—5—

SAK-40C ¥760

Universal Shaft Cuter Joint
FIAG ) 1=t w]

SAK-40D ¥740

46mm Swing Shaft - Heawy Duty
A5mMMA A e T HANE—F1—F1—)
SAK-40E ¥1840

Universal Shaft 44mm (Steel) (2pcs)
AF—IMAAmm I = I+ T R [2pCs)

SAK-40F ¥760

44mm Swing Shaft - Heavy Duty
AAmmAA T2 7 HANE—TF2—7T1—)
SAK-40G ¥760

44mm Swing Shaft 7075
44MmMAA T v T+

SAK-41 ¥760

Upright
PuFSAk

SAK-42 ¥310
King Pin Post
F TR
SAK-43 ¥760
Front C Hub 4 degree
7O k-Cn{4E)

HY ST

SAK-44 ¥740
Knuckle Arms
FuiibrF—L,
SAK-45 ¥920
Stabilizer Mount Set
ARESA =0 v
SAK-44 ¥410

Front Stabilizer Set
00 AREZAY—tw

SAK-47 ¥4610
Rear Stabilizer Set

UTF+ A2ESAHF—tw

SAK-4BA ¥760

Damper Plastic Replacement For #5AK-48/PK
#SAK-48/PKRA > I\—T S AF v (3E M)

SAK-48B ¥440
Damper O RING Replacement For #5AK-48/PK
#SAK-48/PKRA 1 \—0U 5 (ZF 8 8)

SAK-48C ¥760
Damper Shaft
HISAK-48/PKRA 1\ —rv Tk

SAK-49 ¥2750

Damper 5pring Set

FAIN—A TN Evl-

SAK-49/21425 ¥460

Damper Spring M1.5x 21 (4.25)
Ho =TV 5 M5 x 21 (4.252—2)

SAK-49/21450 ¥440
Damper Spring M1.5x 21 (4.50)
HIN=A TV FM15 x 21 (4.508—2)

SAK-49/21475 ¥460
Damper Spring M1.5x 21 (4.75)
B 1—RAFUTMI5 X 21 (4.7558—>)

SAK-49/21500 ¥440
Damper Spring M1.5x 21 (5.0)
A I=2TV M5 X 21 (5.0%—2)

SAK-49/21525 ¥440
Damper Spring M1.5x 21 [5.25)
HAIN=ATNTM1E X 21 (5.25%—27)

SAK-4%/21550 ¥480
Damper Spring M1.5 x 21 (5.50)
A=A FM15 x 21 (5.508—2)

SAK-49/21575 ¥460
Damper Spring M1.5x 21 (5.75)
F =2 TUTMS5 x 21 (5.759—27)

SAK-49/21600 %440
Damper Spring M1.5x 21 (4.0)
So—A TV ATMIE X 21 (6.05—27)

SAK-49/21650 %460
Damper Spring M1.5x 21 [6.3)
A IN=A TV IMIE x 21 (6.5%—2)

SAK-50 ¥760

Body Post & Bumper
RFr—HRA & i—

SAK-51 ¥760
Sakura Steering Fine Tuner
SakuraAFPU P4 »Fa1—F—

SAK-58/BL ¥760

Belt Tension Post
AIebFravRiAk

SAK-58/PK ¥740
Belt Tension Post
AT RAR
SAK-59/A ¥310

One Way Pulley - 38T
8T oryx—7—1)—
SAK-59/V2/PK ¥2450
Front One Way - Ver.2
707k 1— - VerZ
SAK-60/PK ¥780

Narrow Suspension Mount RF-0
Fa—H A3 HMRFOE)

SAK-461/PE ¥7460
Narrow Suspension Mount RF-0.5
FO—HA 320 RF-0.58)

- 36 -



21. Spare Parts & Optional Parts /| ANTIN—="Y & FTaFjbin—"Y

SAK-62/PK ¥760

MNarrow Suspension Mount RR+20 (RR2 Degree)
FO—H A3 T MRR2E)

SAK-63/PK ¥760
Narrow Suspension Mount RR+30 (RR3 Degree)
FO—H A3 7 HREIE)

p——

WH-26/WI/V2 ¥310
1/10 Touring Rim Set Ver. 2 [4pcs) Omm Offset
11102 45— )by =145 LtewkVer.2 [4pcs) Omm F 7+ vk

SAK-X01 ¥6%0

Rear Suspension Arm
VP rF—L

SAK-64/PK ¥760
Narrow Suspension Mount RR+40 (RR4 Degree)
TR AR3 I HRRAE)

SAK-65/v2 ¥2450
Gear Differential 37 & 38T - Ver.2
37T & 38T¥ 757 - Ver.2

SAK-65A/VZ #5410
Gear Differential Quter Joint - Ver.2 For #5AK-45
#SAK-65RF 7T 7702 —9302F - Ver.2

SAK-65B ¥180

SAK-X02 ¥690

Front Suspension Arm
0 AT—L

SAK-X03 ¥2300
Motor Mount
E—R—2F

SAK-X04 ¥5050

=

Graphite Main Chassis
T3P AL e—3

Gear Differential Spacer Set For #5AK-65
#SAK-65RAF 7T 7AA—H—1 v

SAK-65C ¥310
3.5mm Universal Shaft Cushion For #5AK-55
#SAK-65H3.5mmIa /=)L T Rowigy

#

SAK-X05 ¥1840
Front Bulkhead
0k y F

SAK-X06 ¥1840

Rear Bulkhead
UF 1l 2sou B

SAK-65D ¥460
Gear Differential Pin Set For #SAK-65
H#SAK-6SBFF T 7€

SAK-65E ¥310

]

SAK-X07 ¥460
Bearing Housing (4pcs)
NPT INIT T (4pcs)

SAK-X08 ¥490

Gear Differentfial O-Ring Set For #5AK-65
#SAK-65AFTF T 70U Tk

SAK-65F/V2 %440
Gear Differential Gear Set - Ver.2 For #35AK-45
#SAK-65BX 777wk - Ver.2

Low Friction Front Belt 516 (Bando)
O—2Us32270x 4k k516 (Bando)

SAK-X0? ¥540
Low Friction Front Belt 177 (Bando)
O—2Uo2322) 7~k 177 (Bando)

SAK-65G ¥4460
Gear Differential Plastic Replacement For #5AK-65
#SAK-G0BF 7T 7 7 AF w7 (3B m)

SAK-X10/4/WO ¥1380

Front Graphite Shock Tower Plus 4mm Height
O kTS IPA Rravaa ] —FSZ (BEEIMmM)

SAK-65H ¥410 SAK-X10 ¥1380

7075 M3.5 Gear Differential Pin For #5AK-65 Front Graphite Shock Tower
#SAK-65870758M3.SFTFF7EY O0000 200 k- FS7PA Fqusad—
SAK-651 ¥310 00000 SAK-X11/4/WO ¥1480

MS x 15.4 x 0.3 Spacer [10pcs) For #SAK-45
#SAK-65AMS x 15.4 x 0.3A~<—4—(10pcs)

SAK-65) ¥540

Replacement Gear Differential Pulley Gear 39 & 40T For #5AK-45

o5

#SAK-65H139T & 40T 7727 —)—%7 (328 &)

SAK-UDS ¥760
Aluminium Gear Adaptor
AL¥FFE T8~

TAQ5-22RK ¥770

Front One Way Outer Joint
OV I—Fra—Ja12

TS-BSM306M %380

M3 x 6 Titanium Button Head Hex Socket - Machine [10pcs)
M3 x 6 FERE~wFHexVY vk -<2(10pcs)

TS-BSM308M %380

M3 x 8 Titanium Button Head Hex Socket - Machine [10pcs)
M3 x 8 FaRa~yvFHexV vk -<i2(10pcs)

TS-BSM3T0M ¥380

M3 x 10 Titanium Button Head Hex Socket - Machine {10pcs)
M3 x 10 F2BR2~Aw FHexW rvk -<322(10pcs)
TS-BSM3T2M ¥380

M3 x 12 Titanium Button Head Hex Socket - Machine (10pcs)
M3 x 12 FaR2~y FHexY vk - T32(10pcs)
T5-FSM30&M  ¥380

M3 x 6 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x &6 F22I75v kv FHexY vk - <322(10pcs)
TS-FSM308M %380

M3 x 8 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x 8 F42275v kv FHexY vk - 232(10pcs)
TS-FSM310M ¥380

M3 x 10 Titanium Fat Head Hex Socket - Machine (10pcs)
M3 x 10 #2275y~ FHexv v - *224(10pcs)
TS-FSM312M ¥380

M3 x 12 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x 12 F8275vb~wFHexV vk - 222(10pcs)

TTO1-M18U ¥770

Graphite Upper Bumper Plate
FS7A T Ii—i =L —F

Rear Graphite Shock Tower Plus 4mm
P FZ77A b ava 27 —T5A (RE4mm]

SAK-X11 ¥1480

Rear Graphite Shock Tower
VP ISP raw 27—
SAK-X12 ¥1530

Bulkhead Cover
Ik i—

SAK-X12A ¥770

Upper Linkage Spacer Set
F o= rr—2 A —u

SAK-X13 ¥1840

steering System
ATTPNATVAT L

SAK-X14 ¥1840

Graphite Upper Deck
FSTPA TP uii—FTuF
SAK-X15 ¥3060

Aluminium Qil Damper Set
ALF I —w

SAK-X16 ¥310

Battery Post

I rU—RAk

SAK-X17 ¥5610
Aluminium Servo Mount
ALY—RIT ok

SAK-X18 ¥410

Rear Belt Tension Post
UF-RIbkForiraryiAk

SAK-X19 ¥310

Spur Gear Shaft
AINN—FTrv 7R

SAK-X20 ¥310

Foam Bumper
FE (VAW AT

- 37 -

/] el B /)17



VIO Scale Radio Control Touring Car
VIO =N Z2320 =70~

SET-UP SHEET / ©yb7vT7F

RACE ] CARPET . ASPHALT
i H—Fu kR (H T—T-EJ;E;H;';'—]':.L O ¥ Snasea O ?ﬂh
H—FuhE
TRACTION LOW MEDILM HIGH
NAME E5| AN O O & Ox
HEH
ESC BATTERIES
CITY / COUNTRY ESC Tl — mah
#mnEE 1T
BODY WING
CONTACT T rE
A P—— ——— TIRES / % 1 4r—
HET B2
| m | e [ o
Bt mim = -
+ By - bakuindic
MOTOR BRUSH FACE [ySERTS
T—5— Y Fsioz—=z ” A
%ﬁll ﬁl‘i? *5'-1"{&.‘?“: BRUSH COMP.
+  ISUHR - Snm
PINION/T SPURGEAR/T ANTI-ROLL BAR/ 7 F0—JLsi—
FINAL POSITION RACE LENGTH / minutes et P § ARIN—FTFIT
Bk E L—ARE/ R FRONT/ 202k REAR /JF
P/ T p/ T
|:| Soft (D=1.2) D
= - = » f.-':-'f‘ :D = 1.2}
TRANSMISSION / b5 ASwiqs Soft Medium (0 = 1.3)
SHOCKS / L3987 FRONT/ 70k [ REAR/ YT [ ] JIREFAF L (D= 13) [ ]
FRONT/ /1 REAR /7 ] BALL DIFFERENTIAL / H—JLF2 ] |:| Medium (D= 1.4) |:|
O MI5x133x2ImmT425 ] S ROLLER DIFFERENTIAL/ A—3—77 S SR N el
GEAR DIFFERENTIAL/ ¥F7 57 Hard (D = 1.5)
M - v —_— =
- et -  w DIFFERENTIAL T4 2 7L il [ w] a s .
O M15x13.3 x 21mm T4.75 O :
M1.5x133x 21mm TS 3 i
F R Y T I L B T LN P PR L 1 !
O M1.5x 13.3 x 21mm T5.25 O Py o B | wa N L |
O M15x133%21mmT5.5 O NE WY RENTIAL 0 YEG ONE WAY PULLEY i
0O M15x133x21mmT575 ] PR o) YES SRNTurI AT — |
i
O M1.5x13.3 x 21mm Té O SOLID AXLE [] YES FIXED OMNE-WAY FRONT LEFT FRONT RIGHT ! REAR LEFT REAR RIGHT
e TSR L YES ArulA FuazA ] 2022k S L YFLIk raq4k
0O M15x13.3 x 21mm T6.5 |
O M15x133x 21mmT7 0 CAMBER / degr.
: - 1+
oIL/W . L]
AL/ y : |
LENGTH/mm Sy . | \ .'
&/ mm H""-:..“ A EE - ;
PRELOAD / mm A | |
Jo—F/mm N i ol e |
REBOUND % HAS | — !
i sE % o | = :
FOAM INSERTS ' I | i !
[]YeEs [ nNO St Js 48 A [ JYEs [ INO L : . P
O-RING ON SHAFT FRONT . ‘ .
Llves [INO o ohizouemmn | LIYES LINO | | S0p |7
HOLES IN PISTON
EARLDhR—)L 8
COMMENTS /iy
REAR
4
ouT I TOE / degr.
|
mm| ACKERMANN POSITION
TOTAL WEIGHT ]
HRESR

Total Weight With Car Body

wEEN—KT—tE 9 )
5 i [
g : & T (G
3 NN T
= @ =l
i N
e BT
2

() SCREW NOTUSED /R ") 1a—{ER L
® SCREWUSED/AS)a—{EH

0 o

ROLLING CENTER

ROLLING CENTER




VIO Scale Radio Control Touring Car
VIO =N Z2320 =70~

SET-UP SHEET / ©yb7vT7F

RACE ] CARPET . ASPHALT
i H—Fu kR (H T—T-EJ;E;H;';'—]':.L O ¥ Snasea O ?ﬂh
H—FuhE
TRACTION LOW MEDILM HIGH
NAME E5| AN O O & Ox
HEH
ESC BATTERIES
CITY / COUNTRY ESC Tl — mah
#mnEE 1T
BODY WING
CONTACT T rE
A P—— ——— TIRES / % 1 4r—
HET B2
| m | e [ o
Bt mim = -
+ By - bakuindic
MOTOR BRUSH FACE [ySERTS
T—5— Y Fsioz—=z ” A
%ﬁll ﬁl‘i? *5'-1"{&.‘?“: BRUSH COMP.
+  ISUHR - Snm
PINION/T SPURGEAR/T ANTI-ROLL BAR/ 7 F0—JLsi—
FINAL POSITION RACE LENGTH / minutes et P § ARIN—FTFIT
Bk E L—ARE/ R FRONT/ 202k REAR /JF
P/ T p/ T
|:| Soft (D=1.2) D
= - = » f.-':-'f‘ :D = 1.2}
TRANSMISSION / b5 ASwiqs Soft Medium (0 = 1.3)
SHOCKS / L3987 FRONT/ 70k [ REAR/ YT [ ] JIREFAF L (D= 13) [ ]
FRONT/ /1 REAR /7 ] BALL DIFFERENTIAL / H—JLF2 ] |:| Medium (D= 1.4) |:|
O MI5x133x2ImmT425 ] S ROLLER DIFFERENTIAL/ A—3—77 S SR N el
GEAR DIFFERENTIAL/ ¥F7 57 Hard (D = 1.5)
M - v —_— =
- et -  w DIFFERENTIAL T4 2 7L il [ w] a s .
O M15x13.3 x 21mm T4.75 O :
M1.5x133x 21mm TS 3 i
F R Y T I L B T LN P PR L 1 !
O M1.5x 13.3 x 21mm T5.25 O Py o B | wa N L |
O M15x133%21mmT5.5 O NE WY RENTIAL 0 YEG ONE WAY PULLEY i
0O M15x133x21mmT575 ] PR o) YES SRNTurI AT — |
i
O M1.5x13.3 x 21mm Té O SOLID AXLE [] YES FIXED OMNE-WAY FRONT LEFT FRONT RIGHT ! REAR LEFT REAR RIGHT
e TSR L YES ArulA FuazA ] 2022k S L YFLIk raq4k
0O M15x13.3 x 21mm T6.5 |
O M15x133x 21mmT7 0 CAMBER / degr.
: - 1+
oIL/W . L]
AL/ y : |
LENGTH/mm Sy . | \ .'
&/ mm H""-:..“ A EE - ;
PRELOAD / mm A | |
Jo—F/mm N i ol e |
REBOUND % HAS | — !
i sE % o | = :
FOAM INSERTS ' I | i !
[]YeEs [ nNO St Js 48 A [ JYEs [ INO L : . P
O-RING ON SHAFT FRONT . ‘ .
Llves [INO o ohizouemmn | LIYES LINO | | S0p |7
HOLES IN PISTON
EARLDhR—)L 8
COMMENTS /iy
REAR
4
ouT I TOE / degr.
|
mm| ACKERMANN POSITION
TOTAL WEIGHT ]
HRESR

Total Weight With Car Body

wEEN—KT—tE 9 )
5 i [
g : & T (G
3 NN T
= @ =l
i N
e BT
2

() SCREW NOTUSED /R ") 1a—{ER L
® SCREWUSED/AS)a—{EH

0 o

ROLLING CENTER

ROLLING CENTER




VIO Scale Radio Control Touring Car

VI Xr—J S/ 10— 58— SET—U P SHE ET f 'lZ‘? b?‘:}j.'i '&E
RACE H-tsPH
L—2Z TEST TRACK CONDITION D EJFET'E‘:F-'I" ?ﬂjﬂ;ﬂph
i Y—FubRik o O ¥ umesn O5a
H—Fuhf TC
TRACTION LOW EDIUM HIGH
NAME ES|H O i Oz
B& 3RACING
ESC BATTERIES SHIM |
Eﬂrr%f&c%unm HONG KONG esc HOBBY WING 120A | ,i.5— 3Racing 6500 mah 1 mml
BODY WING
= [— 80DV MAZDA WInG, SPEED 6
iR ARMATURE TIMING Sorex 36 TIRES / 44 47— Sorex 36
12.5 s+ E¥ED ) 0
wr | e | e [ 63 | e
i i — mm T mm
- - - + %# - ik mm
10/6 32 C 40 C 70 C
moTtor | 3Racing BRUSH FACE TS
— et e | o RS HARA PURPLE -y HARA PURPLE
o ke AARSYTEA Lfsec + SpusHcoMe EXII ADDITIVE EXII
—— 17.5
PINION/T SPURGEAR/T ANTI-ROLL BAR/ 7 > FO—JLsi—
mw ﬂtﬁfrgfmm E=Am ZIA w2411 FRONT/ 2Rk REAR /T
— E— 48 P/ 17T 48P/ 85 T - 013 =
TRANSMISSION / 5 A5 wisay RN EY
SHOCKS / -39 FRONT/ 70k [ REAR/ VT [ ] f:f':f,t}. _:_E.T.'_}J?Eﬁj ;3% 3) [ ]
FRONT/AD1 - REAR// 7 ] BALL DIFFERENTIAL / H—ILF 2 | 7 Medium (D =1.4) ]
O MISx133x21mmTa2s [ O ROLLER DIFFERENTIAL/ A—5—7"2 O LB e
. ] GEAR DIFFERENTIAL / £ 777 g ] Hard (D = 1.5) ]
= ISRRSESITS S [ wl DIFFERENTIAL T4 27 Lol b [ wl ERESS
0O M1.5%13.3 x 21mm T4.75 0 ! ErE—
!‘ . , I‘ TREATED AREA /
=8 M15%x133x21mmT5 0O . :
L{I%lﬁf D WQUM D TlEDHT : LC%‘E_ D MEQUM D TET ] ] : ] =]
O M1.5x 13.3 x 21mm T5.25 O Y o B | an . -l — - | — —
- MISx133x2immTss ONE WAY DIFFERENTIAL ] YEs MIDDLE ONE WAY PULLEY == == i == ==
O M1Sx133x21ImmT57s [ TR YES RISz F—1)— - - i — —H
O M1.5 13.3 x 21mm T6 O SOLID AXLE [ YES FIXED ONE-WAY FRONT LEFT FHD;-I-T.- AGHT | HE:_H LEET HE;; RIGHT
- - T AL YES Frud A, FrzA ] el ) L =b R LIk Prarbiy
M1.5%13.3 % 21mm TS5
O M1.5% 133 % 21mmT7 O -1 CAMBER / degr. -1
' - &
oiL/W : .
40 AW 40 y : A |
LENGTH/mm e - : i . !
52 £&/mm 52 :‘M\{'} O EIE 1"\: St II
PRELOAD / mm N : " F -
48 | Ti%am | 48 A i = | |
REBOUND % e i v T !
25 REBOUND 9 25 | g .
FOAM INSERTS I
[ ]YES [TNO S Js 48 A, [ ]YES [TNO : -
O-RING ON SHAFT FRONT .
CIYes (MANO | ovicouemm | [ YES [MINO 0wk |7
HOLES IN PISTON
@ EAR DAL @
COMMENTS /Ay
FRONT REAR
202k 4
am'l 1
w |
TOTAL WEIGHT
RES
Total Weight With Car Body 1460
BEEHN—RT—E 9
te
= A
fE I
2 1E
-
o
e
' -
O SCREW NOT USED / A7) a— AL L "
® SCREWUSED/A) 21— 8 0 | ROLLING CENTER




SAETEA 7S W

Copyright © 2011 World Space CAD Indusirial Co.




